Z¥4 McCULLOCH

SPARE PARTS LIST

LAWN MOWERS: CONSUMER
WALK-BEHINDS

M53-150WR Classic, 96708760100,
2017-02



PRODUCTION COMPLETE M53-150WR Classic, 96708760100, 2017-02

192
194 ~——200
A

ﬁﬁ/@% \/_196 \203}202

204

195——

170 171

41 42 43 4



PRODUCTION COMPLETE

142
143

574 39 66-01
504 85 78-01
574 41 53-04
504 53 99-01
583 95 13-02
53120 74-08
574 61 05-01
582 75 93-01
587 19 82-01
581 73 35-01
53120 66-53
53120 87-72
544 34 23-01
53120 87-78
531 20 59-44
53120 78-56
574 39 64-01
504 85 78-01
574 41 50-04
577 38 42-01
573 97 60-01
53120 66-53
504 45 64-02
53120 72-37
58118 86-10
53120 72-43
581 84 30-01
505 29 09-01
502 09 37-01
501 18 90-02
81741 13-12
53120 78-56
577 11 74-01
510 03 75-01
577 92 85-01
544 93 43-01
544 93 47-01
504 54 79-01
504 54 80-01
53121 31-31
538 23 52-87
53121 32-62
589 46 26-01
544 25 55-01
531 20 66-77
525 43 31-01
58102 17-01
589 46 23-02
53121 38-45
53120 53-18
584 81 69-03
53121 14-41
53120 59-99
53121 19-66
502 09 42-01
532 19 41-89
502 09 33-01
817 00 05-10
582 75 11-02
582 75 10-02
582 75 89-01
576 04 74-01
579 30 09-01

ENJOLIVEUR

ECROU

ROUE

ENJOLIVEUR
RESSORT

PIN RETAINING SCREW
BOUTON
PLAQUETTE

AXE

ESSIEU ARRIERE
AXE

RONDELLE

PIGNON
ROULEMENT
SUPPORT

VIS

ENJOLIVEUR

ECROU

ROUE

SUPPORT

FRONT AXLE

AXE

SCREW EHHI
RONDELLE

MOWER BLADE
RONDELLE
SUPPORT DE LAME
TOUCHE
PROTECTEUR

GUIDE DE COURROIE
VIS

VIS

GEARBOX

VIS

GUIDE DE COURROIE
GUIDE DE COURROIE
RESSORT

POULIE

ECROU

COURROIE
RONDELLE

CADRE

GRASSBAG

TRAPPE

VIS

VIS

DECAL

CHASSIS

VIS

BOUCHON
RONDELLE DE BLOCAGE
SUPPORT

RESSORT
RONDELLE D’ESPACEMENT
INSERT

VIS

PLAQUE

BOULON

SUPPORT DE POIGNRE
SUPPORT DE POIGNRE
HEXAGON NUT FLANGE
VIS CRPANT

JOINT

M53-150WR Classic, 96708760100, 2017-02

d.280
M8, self locking, flanged
d.280
d.280

M5x10

d.190

M8, self locking, flanged
d.190

3/8"

5x10

4x16, self threading

Z31 10X775

4.8x19, self threading
4x16, self threading
McCulloch

3/8"

right
left

M8
M5x16



PRODUCTION COMPLETE M53-150WR Classic, 96708760100, 2017-02

144 590 08 32-02 SUPPORT
170 58396 87-01 RESSORT

171 58159 07-01 BARRE I .
173 58594 19-02 RONDELLE D’ESPACEMENT

174 589 76 17-02 RONDELLE D’ESPACEMENT

175 588 84 35-07 MOTEUR engine, Rato RV150
178 5312079-82 ECROU M8

179 5312049-23 ECROU PAPILLON

180 5312049-22 RONDELLE

181 531204921 VIS M8x25

182 5312089-50 BOUCHON

183 5312079-82 ECROU M8

184 5312049-23 ECROU PAPILLON

185 5312070-90 RONDELLE

186 5312070-89 VIS M8x50

191 504 70 86-01 CROCHET

192 504 70 84-01 POIGNEE

194 504 70 83-04 POIGNEE

195 504 70 80-01 POIGNEE upper half

196 580 76 19-01 RESSORT

197 544 90 80-02 CABLE

198 5312055-81 COLLIER DE SERRAGE

199 5312060-71 POIGNEE lower half

200 580 83 36-01 VIS EHHM M5x40

202 582 1921-02 CABLE ASSEMBLE

203 53120 80-43 SUPPORT

204 58155 12-01 ECROU HEXAGONALE DE BLOCAGE



M53-150WR Classic, 96708760100, 2017-02

MOTEUR




MOTEUR M53-150WR Classic, 96708760100, 2017-02

579 8290-02 JEU DE JOINTS
579 82 90-03 SHROUD KIT Vald 4
579 8290-04 CARBURETTOR KIT

57982 90-05 KIT SILENCIEUX | @ |

579 8290-06 FUEL TANKKIT
57982 90-07 FUEL FILTER KIT
579 82 90-08 IGNITION KIT
579 8290-09 GOVERNOR KIT
57982 90-10 AIR INTAKE KIT
0 5798290-11 CYLINDER HEAD KIT
579 8290-12 JAUGE
579 8290-13 FILTRE A AIR
579 82 90-14 MOTEUR ASSEMBLE NON-VENTED

= © 00N U B WN =



